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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-21156-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05r02
14 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.247(a)(2) DTS Bandwidth / Occupied Bandwidth Conducted PASS )
(99%)
15.247(b)(3) Maximum conducted (average) output Conducted PASS )
power
15.247(d) Baqd I_Edge Compliance of RF Conducted Conducted PASS )
Emissions
15.247(d) _ o Conducted PASS -
15.205 Spurious Emissions
15.209 Radiated PASS -
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

21-July-2021 - 30-July-2021
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2 Equipment Under Test

All information in this chapter was provided by the applicant.

2.1

EUT information

Applicant

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314

Equipment Under Test (EUT)  Mobile Phone
Model number EB1090
Serial number N/A

Trade name Kyocera
Number of sample(s) 1

EUT condition
Power rating

Size

Environment
Terminal limitation
Hardware Version
Software Version
Firmware Version
RF Specification
Protocol

Frequency range

Number of RF Channels

Modulation type

Data rate

Channel separation

Conducted power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

Pre-Production

Battery: DC 3.8V

(W) 57.12 mm x (D) 25.4 mm x (H) 125.6 mm
Indoor and Outdoor use

-20°C to 60°C

DMT

0.140PR.0035.a

Not applicable

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g /11n (HT20): 2412 MHz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g / 11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

43.934 mW (IEEE802.11b)
80.612 mW (IEEE802.11g)
78.127 mW (IEEE802.11n: HT20)

Internal antenna

2.81 dBi
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: EB1090, Serial Number: N/A

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
23.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

2.4 Operating channels and frequencies
Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462

TUV SUD Japan Ltd. Page 50f 81
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Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHZz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X-axis, Close and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

Operating flow

- Tx mode

i)  Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

i) Start test mode

- Rx mode

i) Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

i) Start test mode

TUV SUD Japan Ltd. page 6 of 81
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the list in “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used

No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
1 | Mobile Phone KYOCERA EB1090 N/A JOYEB1090 EUT
2 | AC Adapter KDDI 0301PQA N/A N/A *

*:AC power line Conducted Emission Test.

3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.0 Yes Metal *

*:AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

a. 2. AC Adapter AC 120 V
60 Hz

USB Type-C

TUV SUD Japan Ltd. Page 70f 81
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4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
4.1.1 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 DO1 v05r02, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the

appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW =3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

Coaxial cable

41.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.

TUV SUD Japan Ltd.

Attenuator

Spectrum
Analyzer

Page 8 of 81
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4.1.3 Measurement result

Japan

Date 30-July-2021
Temperature 24.6 ['C]
Humidity 60.8 [%] Test engineer
Test place Shielded room No.4 Chiaki Kanno
DTS Bandwidth [MHZz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 7.118 16.364 17.564
Middle 7.566 16.391 17.611
High 7.558 16.393 17.342
Occupied Bandwidth (99%) [MHZz]
Channel
IEEE802.11b IEEE802.11g IEEE802.11n (HT20)
Low 12.017 16.486 17.635
Middle 12.141 16.558 17.711
High 12.176 16.645 17.728

TUV SUD Japan Ltd.
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4.1.4 Trace data

[IEEE802.11b]

Channel Low

- Agilent
Ref 16 dBm Atten 20 dB
#Peak
Loa
it p el | e B g
ey, 3 iy
0 M
- ’"ﬁ‘hw/ \A#h«“”x fitan,
LaRy
M1 52
Center 2.412 98 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur 5900
12.0167 MHz X dB 600 4B
Transmit Freq Error  55.142 kHz
% dB Bandwidth 7.118 MHz

Channel Middle

3 Agilent
Fet 16 dBm Atten 26 dB
#Peal
Loa
Il ol et | b fot g .
ey, i
W o
e
A
fofs, el \uf#LAJ =N
e o
LaRy
M1 52
Center 2.437 80 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur 9960
12.1406 MHz X dB 600 4B
Transmit Freq Error  25.757 kHz
% dB Bandwidth 7.566 MHz
Channel High
i Agilent
Fet 16 dBm Atten 26 dB
#Peal
Loa
Il . gl el |t .
ey, e
P "
A
P i s
]
LaRy
M1 52
Center 2.462 80 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur 5900
12.1760 MHz X dB 600 4B
Transmit Freq Error  -199.350 kHz
% dB Bandwidth 7.558 MHz

TUV SUD Japan Ltd. Page 10,181
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[IEEE802.11g]

Channel Low

Fet 16 dBm Atten 26 dB
#Peal
Loa
L@
B/ eplingrlweimmbe i [ marfmlipdbmallonrslbianling,
I 4"
N ] M"M
ikt Pithbo
LaRy
M1 52
Center 2.412 98 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur 9960
16.4856 MHz X dB 600 4B
Transmit Freq Error  22.636 kHz
% dB Bandwidth 16.364 MHz

Channel Middle

Ref 16 dBm Atten 20 dB
#Peak
Loa
iy
4B/ U NS S VO U T N Y N WS N
M‘&N
okt
LaRy
ML 52
Center 2.437 80 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur 5900
16.5579 MHz X dB 600 4B
Transmit Freq Error  -7.254 kHz
% dB Bandwidth 16,391 MHz

Channel High

Ref 16 dBm Atten 20 dB
#Peak
Loa
iy
4B/ gl i | el
!
My
n;."yw
Wi
LaRy
ML 52
Center 2.462 80 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur 5900
16.6450 MHz X dB 600 4B
Transmit Freq Error  -79.110 kHz
% dB Bandwidth 16,393 MHz

TUV SUD Japan Ltd. Page 11.o 81
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[IEEE802.11n (HT20)]

Channel Low

Ref 16 dBm Atten 20 dB
#Peak
Loa
iy
4B/ s Cnaomdonuiabrarel g dbtnellingn | ol .
¥ e
LaRy
ML 52
Center 2.412 98 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur  59.00
17.6349 MHz xdB  ~6.00 45

Transmit Freq Error  24.502 kHz
% dB Bandwidth 17.564 MHz

Channel Middle

Ref 16 dBm Atten 20 dB

#Peak

Loa

iy

B, N AR YO ORI R WO O SO Y W, O O, S

T

LaRy

M1 52

Center 2.437 80 5Hz Span 30 MHz

kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)

Occupied Bandwidth Occ BH % Pur 9960
17.7110 MHz X dB 600 4B

Transmit Freq Error  -G60.411 Hz

% dB Bandwidth 17.611 MHz

Channel High

Ref 16 dBm Atten 20 dB
#Peak
Loa
iy
B/ N S Y - T TR YO YOO 3
e M
e
i
LaRy
M1 52
Center 2.462 80 5Hz Span 30 MHz
kRes BH 166 kHz #WBH 306 kHz Sweep 3 oms (3001 pts)
Occupied Bandwidth Occ BH % Pur 5900
17.7277 MHz X dB 600 4B
Transmit Freq Error  —33.300 kHz
% dB Bandwidth 17.342 MHz

TUV SUD Japan Ltd. page 12,181
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 DO1 v05r02, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

4.2.2 Limit

1 W (1000 mW) or less

TUV SUD Japan Ltd. Page 13 0181
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4.2.3 Measurement result
Date : 30-July-2021
Temperature . 24.6 ['C]
Humidity . 60.8 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
[IEEE802.11b]
Battery Full
Center . _—
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) (MW) Result
(MHz)
Low 2412 5.94 10.49 16.43 43.934 =1000 PASS
Middle 2437 5.61 10.49 16.10 40.701 =1000 PASS
High 2462 5.38 10.49 15.87 38.628 =1000 PASS
[I[EEE802.119]
Battery Full
Center . Lo
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) (MW) Result
(MHz)
Low 2412 7.77 10.49 18.26 67.035 =1000 PASS
Middle 2437 7.93 10.49 18.42 69.454 =1000 PASS
High 2462 8.57 10.49 19.06 80.612 =1000 PASS
[I[EEE802.11n (HT20)]
Battery Full
Center : _—
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) (MW) Result
(MHz)
Low 2412 8.28 10.49 18.77 75.388 =1000 PASS
Middle 2437 8.05 10.49 18.54 71.400 =1000 PASS
High 2462 8.44 10.49 18.93 78.127 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)

TUV SUD Japan Ltd. Page 14 f 81
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4.3 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW =23xRBW

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 15 of 81
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4.3.3 Measurement result

Date : 30-July-2021
Temperature . 24.6 ['C]
Humidity . 60.8 [%] Test engineer :
Test place . Shielded room No.4 Chiaki Kanno
[IEEE802.11b]
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -5.71 2399.97 -55.33 49.62 At least 20dB below from peak of RF PASS
High 2462.00 -6.07 2483.85 -68.63 62.56 At least 20dB below from peak of RF PASS
[IEEE802.11g]
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (@Bm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -12.99 2399.52 -50.57 37.58 At least 20dB below from peak of RF PASS
High 2462.00 -12.24 2484.17 -67.24 55.00 At least 20dB below from peak of RF PASS
[IEEE802.11n (HT20)
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -12.88 2399.28 -50.94 38.06 At least 20dB below from peak of RF PASS
High 2462.00 -12.20 2483.87 -67.27 55.07 At least 20dB below from peak of RF PASS

TUV SUD Japan Ltd. page 16 f 81
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4.3.4 Trace data

[IEEE802.11b]

Channel Low

Mkr3  2.399 973 GHz
Ref 16 dBm #Atten 28 dB -55.33 dBm
#Peak
Log 1
1 ﬁ%?\u%
B/ o M
B Wy
S
Dl t \W
-25.7
Em 11 ,..../"w Moo
LaPly s yreem - prrr —
W1 52
Center 2,400 80 GHz Span 58 MHz
#Res BH 108 kHz #VBH 360 kHz #5weep 10 ms (3001 pts)
Marker Trace Type # Auiz Amplitude
1 fen] Fraq 2.412 507 GHz -5.71 dEn
2 1 Frag 2,488 BEE GHz -E5.24 dEm
3 1 Frag 2,399 973 GHz -EE.33 dEn
Channel High

Mirs 2,433 847 GHE

Ref 16 dBm #Atten 28 dB -62.63 dBm
#Peak
Log 1
16 W Wy
i/ My
s |

_ W
ol S
oAy Mo il |
il 52
Center 2,453 50 GHz Span 58 MHz
#Res B 100 kHz #\BH 360 kHz #5weep 10 ms (3001 pts)
Marker Trace Type # Auiz Amplitude
1 1 Frag 2.461 588 GHz -6.87 dEm
2 1) Freg 2.483 GBA GHz -76.74 dBn
3 1 Freg 2.483 847 GHz -BE.63 dBn

TUV SUD Japan Ltd. Page 17 of 81
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[IEEE802.11g]

Channel Low

Mikrd 2,399 528 GHZ
Ref 16 dBm #Atten 28 dB -508.57 dBm
#Pealk
Loa
1] :
e/ Al bk,
) " |
P LT
Fi AN
0l &
-33.0
dBm '
Loy I VA RPN T YR Tr HT
1 52
Center 2,400 B3 GHz Span 580 MHz
#Res B 100 kHz #BH 360 kHz #Sween 16 ms (3001 pts)
Markar Trace Typa H Hxiz Amplituda
1 1 Frag 2,419 526 GHz -12.99 dEm
2 feD] Fraq 2,480 BA6 GHz -52.69 dEn
3 1 Frag 2,399 526 GHz -56.57 dEm
Channel High

Mkr3 2,434 167 GHz

Ref 16 dBm #Htten 20 dB -67.24 dBm
tFealk
Loa
L 5
4B/ ;(a“" Aot
IR
’ kY
Il , ./ \\
2 ey W
m -
LQHU m—‘m_ L. P TR
W1 52
Center 2,483 50 GHz Span 580 MHz
#Res B 106 kHz #\BH 300 kHz #3neep 10 ms (3001 prs)
Markar Trace Typa H Hxiz Amplituda
1 1 Freq 2,454 5§13 GHz -12.24 dBEm
2 (e8] Freq 2,483 SAE GHz -E8.37 dBm
3 1 Freq 2,484 167 GHz -67.24 dBm

TUV SUD Japan Ltd. Page 18,0181
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[IEEE802.11n (HT20)]

Channel Low

Mikrd 2,399 288 GHZ
Ref 16 dBm #Atten 28 dB -5@.94 dBm
#Pealk
Loa
1] :
1B/ deld U.H_JIIYII‘
L]
/ |
T kY
Dl &
-32.9
dEm )
LaHw m WP Py
1 52
Center 2,400 B3 GHz Span 580 MHz
#Res B 100 kHz #BH 360 kHz #Sween 16 ms (3001 pts)
Markar Trace Typa H Hxiz Amplituda
1 1 Frag 2,416 987 GHz -12.88 dEm
2 feD] Fraq 2,480 BA6 GHz -52.88 dEn
3 1 Frag 2,399 286 GHz -56.94 dEm
Channel High

Mkr3 2,483 873 GHz
Ret 16 dBm #ftten 20 dB -67.27 dBm

#Pealk

1
B/ ROTITNTITINN
/
F’

302 e’ ™"
Mg

dBm :
Lafy i“¥=w_A PERIYT )
1 52
Center 2,483 50 GHz Span 580 MHz
#Res B 106 kHz #\BH 300 kHz #3neep 10 ms (3001 prs)
Markar Trace Typa H Hxiz Amplituda

1 1 Freq 2,454 5§13 GHz -12.26 dBm

2 [&}] Freq 2,483 5B GHz -EB.65 dBm

3 1 Freq 2,483 873 GHz -67.27 dBm

TUV SUD Japan Ltd.
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4.4 Spurious emissions - Conducted -
4.4.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.4.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.
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4.4.3 Measurement result

Date
Temperature
Humidity
Test place

30-July-2021

24.6 [°C]

60.8 [%] Test engineer
Shielded room No.4

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Chiaki Kanno

Channel Fr?l%j_'ezqcy L[:jrgl]t Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TUV SUD Japan Ltd.
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4.4.4 Trace data

[I[EEE802.11b]
Channel Low
30MHz-1GHz 1GHz-5GHz
- Agilent Agilent
Mkrl 4765 MHZ Mkre  4.523 9 GHz
Ret 1@ dBm #Atten 20 db -71.41 dBm | [Ref 10 dBm #htten 20 dB -67.44 dbm
#Paak #Peak
Log Log :
16 i
dB/ dB/
0l 0l
ag? G 557.6
m i m
Lafw . ™ . P N (TR . . . — 1 LaAv . . » ) J'L" W b
Wl 52 Wl 52
Start 20,8 HHz Stop 1066 & GHz| [Start 1090 GHz Stop 5000 GHz
#Res BH 106 kHz +YEH 308 kHz Sweep 92,8 ms (3001 pts) | #Res BH 108 kHz #YEH 300 kHz Sweep 382.4 ms (3001 pts)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 47E.5 MHz -71.41 dEn 1 1y Freg 2,018 7 BHz ~£.55 dEn
2 1y Freq 4.823 9 BHz -67.44 dBm
5GHz-10GHz 10GHz-15GHz
- Agilent
Mirl 6.946 7 GHz Mirl 13460 6 GHZ]
Ret 1@ dBm #Atten 20 db —67.33 dBm | Ref 18 dBm #htten 20 dB -64.89 dBm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-27.6 -27.6 .
dBn 1 dBn o
LoR S OO \ Lafly . ik _’ww
RS s
Start 5.000 0 GHz Stop 10,000 0 GHz| [Start 10,000 @ GHz Stop 15,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg £.046 7 GHz -£7.33 dEn 1 1y Freg 13.408 @ GHz -64.89 dEn

20GHz-25GHz

Mkrl 15.273 3 GHz Mkrl 24,268 6 GHz]

Ref 16 dBm #Atten 20 dB -65.83 dBm | Ref 18 dBm #fitten 20 dB -63.29 dBm
#Paak #Peak
Log Log
i i
dB/ dB/
] ]
-276 -27.6 1
dEm 2? dEm _ - - & -
LaAy 4 . gl e Lafy [ !Tf—'
s 5 |
Start 15,606 6 GHz Stop 20,000 8 GHz| [Start 200880 6 GHz Stop 25.909 B GHz
#Res BH 100 kHz #UBH 380 kHz Sweep 478 ms (3001 pts) | |eRes BH 100 kHz #UBH 300 kHz Sweep 478 ms (3001 pts)
Markar Trace Type H Axis fimplitude Marker Trace Type i Axiz Amplitude
1 48] Freg 15.278 3 GHz -E5.88 dEn 1 (&8} Freg 24.260 8 GHz -63.29 dBm
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Channel Middle
30MHz-1GHz 1GHz-5GHz

Agilent

Mkrl 669.6 MHZ Mkre  4.573 3 GHz
Ret 1@ dBm #Atten 20 db —71.68 dBm | Ref 18 dBm #htten 20 dB -65.14 dbm
#Paak #Peak
Log Laog ;
16 16
dB/ dB/
0l 0l
-25.7 -25.7
dBn dBn
; ¢
LR n _ " ¥ | afv . |
Wl 52 Wl 52
Start 20,8 HHz Stop 109G b GHz| [Start 1,060 GHz Stop 5000 GHz
#Res BH 106 kHz +YEH 308 kHz Sweep 92,8 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 382.4 ms (3001 pts)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg EEQ.E MHz -71.68 dEn 1 1y Freg 2.436 0 BHz -£.71 dEn
2 1y Freq 4.873 3 GHz -68.14 dBm
5GHz-10GHz 10GHz-15GHz
Mirl 7.278 3 GHz Mirl 14.566 7 GHZ]
Ret 1@ dBm #Atten 20 db —67.41 dBm | Ref 18 dBm #htten 20 dB -64.54 dBm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
& & 1
m L m
2o . R " A
Lafiv st st e | R "‘"‘“‘STM—
s | | v s
Start 5.000 0 GHz Stop 10,000 0 GHz| [Start 10,000 @ GHz Stop 15,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 7.278 3 BHz -E7.41 dEn 1 1y Freg 14.5E6 7 GHz -64.54 dEn
15GHz-20GHz 20GHz-25GHz
Mkrl 16.395 6 GHz] Mirl 23.971 7 GH]
Ret 1@ dBm #Atten 20 db —69.08 dBm | Ref 18 dBm #htten 20 dB -62.95 dBm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-25.7 . -25.7 A
£ 2 En " PO IV FPRPFG P sy
Laft sl i b - Lafv - -
Wl 52 Wl 52
Start 15,000 0 GHz Stop 20,000 0 GHz | [Start 20,000 @ GHz Stop 25,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 16.205 B GHz -E5.080 dEn 1 1y Freg 23.971 7 GHz -62.08 dEn
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Channel High
30MHz-1GHz 1GHz-5GHz
i Agilent :
Mkrl 6616 MHZ Mkr2 3.166 6 GHz
Ret 1@ dBm #Atten 20 db —78.79 dBm | Ref 18 dBm #htten 20 dB -653.07 dbm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
ag?.@ ag?.@
m 1 m b“
3
Lafy - erev P e |L9AY - _.;f-...._,,_
R s |
Start 20,8 HHz Stop 109G b GHz| [Start 1,060 GHz Stop 5000 GHz
#Res BH 106 kHz +YEH 308 kHz Sweep 92,8 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 382.4 ms (3001 pts)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg EBLA MHz -70.79 dEn 1 1y Freg 2.0E1 2 BHz ~7.00 dEn
2 1y Freg 3.16E & GHz -68.07 dBm
5GHz-10GHz 10GHz-15GHz
Mirl 8.593 3 GHz Mirl 14.945 6 GHZ]
Ret 1@ dBm #Atten 20 db -653.38 dBm | Ref 18 dBm #htten 20 dB -64.85 dbm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-7 -7 .
dBn 1 dBn o
& , . "
Lafy . e LaAy " " »wrhbﬂ
RS s \
Start 5.000 0 GHz Stop 10,000 0 GHz| [Start 10,000 @ GHz Stop 15,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg £.808 3 BHz -£8.38 dEn 1 1y Freg 14.945 @ GHz -64.82 dEn
15GHz-20GHz 20GHz-25GHz
Mirl 18.320 8 GHz] Mirl 24.565 6 GHZ]
Ret 1@ dBm #Atten 20 db -69.84 dBm | Ref 18 dBm #htten 20 dB -63.06 dBm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-7 -7 i
dEn 512 dBn " - N ./
Laft i o . W h Lapy !r
s s |
Start 15,000 0 GHz Stop 20,000 0 GHz | [Start 20,000 @ GHz Stop 25,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 18.220 B GHz -E5.84 dEn 1 1y Freg 24.805 0 GHz -62.06 dEn
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[IEEE802.11g]
Channel Low
30MHz-1GHz 1GHz-5GHz
Mkrl 3375 MHz Mre 3150 7 GHz
Ret 1@ dBm #Atten 20 db -71.58 dBm | Ref 18 dBm #htten 20 dB -69.05 dBm
#Peak #Peak
Log Lag
i i x
dB/ dB/
0l 0l
-33.5 -33.5
dEim i dEim L (2)
Lafy [ — T — ] gy Mw %
U s U s \
Start 308 MHz Stop 1006 0 GHz| (Start 1088 6 GHz Stop 5000 B GHz
#Res BH 166 kHz #UBH 308 kHz Sweep 925 ms (3001 pts) | wRes BH 1060 kHz #UEH 300 kHz Sweep 3862.4 ms (3001 pts)
Marker  Trace Type H Rxis Anplitude Marker  Trace Type i Axiz Amplitude
1 (48] Freg 337.5 MHz -71.58 dBn 1 (&8 Freg 2.418 7 GHz -13.51 dBm
2 (48] Freg 3.156 7 GHz ~E9.85 dEm
5GHz-10GHz 10GHz-15GHz
Mirl 7.065 @ GHz Mirl 13.941 7 GHZ]
Ret 1@ dBm #Atten 20 db —653.47 dBm | Ref 18 dBm #htten 20 dB -64.78 dBm
#Peak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-33.5 -33.5 N
dBn <1> dBn o
LaAy ki ﬂ e S LaAy Mﬁ!
i s2 \ i 52 \
Start 5.000 9 GHz Stop 10,000 6 GHz | (Start 10,000 6 GHz Stop 15,000 9 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 &) Frag 7.BEE B GHz -£8.47 dEn 1 [65] Freg 13,941 7 GHz -£4.70 dEm
15GHz-20GHz 20GHz-25GHz
Wkrl 17,111 7 GHz] Mkrl 24,535 6 GHz]
Ret 1@ dBm #Atten 20 db —69.45 dBm | Ref 18 dBm #htten 20 dB -63.17 dbm
#Peak #Peak
Log Lag
i i
dB/ dB/
0l 0l
-33.5 -33.5 1
dEin 5 dEin PRI /%
" TP Ll i i - i h it il
LaAy e LaAy %’—'—"
U s U s |
Start 15,000 8 GHz Stop 20.000 8 GHz | [Start 20.600 6 GHz Stop 25006 B GHz
#Res BH 106 kHz #WEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 100 kHz #\/BH 300 kHz Sweep 478 ms (3001 pts)
Marker Trace Type * Axis fAnplitude Marker Trace Type i Axiz Amplitude
1 (48] Freg 17.111 7 GHz -B5.48 dBm 1 (&8} Freg 24.835 8 GHz -63.17 dBm
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Channel Middle
30MHz-1GHz

Agilent

Mkrl 365.8 MHz

1GHz-5GHz

Mkre 3,065 3 GHz

Ref 16 dBm #Atten 20 dB -71.76 dBm | Ref 18 dBm #fitten 20 dB -67.58 dBm
#Paak #Peak
Log Laog
i i 1
dB/ dB/
] ]
agZ.? agZ.?
mn . mn
LaAy — e . = " " LaAv ‘M‘“ o
W52 W52

Start 30,0 HHz
#Res BH 100 kHz

#UBH 380 kHz

Stop 100G b GHz
Sweep 92,8 ms (3001 prs)

Start 1000 @ GHz
#Res BH 100 kHz

Stop 5000 0 GHz
Sweep 382.4 ms (3001 pts)

Mkl 7.603 3 GHz

Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 &) Frag ZEE.E MHz -71.76 dEn 1 [65] Freg 2.429 2 GHz -12.628 dEm
2 (&8 Freg 3.6E5 3 GHz -E7.60 dBm
5GHz-10GHz 10GHz-15GHz

Mkrl 14380 9 GHz

#Res BH 100 kHz

#UBH 380 kHz

Sweep 478 ms (3001 prs)

#Res BH 100 kHz

Ref 1@ dBm #Atten 20 B —67.92 dBm | Ref 10 dBm #Htten 20 dB —63.85 dBm
#Paak #Peak
Loa Log
1 1
dB/ dB/
] ]
337 337 .
dBm 1 dBm &
? e [y iy "
LaAy ST A e b LaAy
W1 52 Wl 52
Start 5.000 0 GHz Stop 10,006 & GHz | [Start 10,000 6 GHz Stop 15,000 8 GHz

#VBH 300 kHz

Sweep 478 ms (3001 prs)

Marker  Trace
1 L

Type
Freg

i Axis
7.EBE2 3 GHz

finplituda
-E7.92 dEn

Marker  Trace
1 [&5)

Type
Freg

i Az
14.368 @ GHz

fimplituda
~E2.85 dBm

15GHz-20GHz

Mkrl 16475 8 GHz

20GHz-25GHz

Mkl 24.443 3 GRz

Ret 16 dBm #Atten 20 B -65.39 dBm | Ref 18 <Bm #Htten 20 dB -62.73 dBm
#Peak #Peak
Log Log
i i
dB/ dB/
] ]
-33.7 -33.7 1
dEm dEm - . - ~ I AN
Loy - " bk FATRIRY " " Lafiv ﬂf
W52 W52
Start 15,000 @ GHz Stop 20,000 9 GHz | (Start 20,000 6 GHz Stop 25,000 9 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 &) Frag 16.475 B GHz -EE.50 dEn 1 [65] Freg 24.443 2 GHz -E2.72 dEm
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Channel High
30MHz-1GHz

Agilent

1GHz-5GHz

Mkrl 3705 MHz

Mkre 3140 8 GRz

Ref 16 dBm #Atten 20 dB -71.53 dBm | Ref 18 dBm #fitten 20 dB -65.25 dBm
#Paak #Peak
Log Laog
i i :
dE/ dB/
] ]
aé?ﬂ aé?ﬂ
mn i mn
Lafw % ems . LAy M L
W52 W52
Start 20,8 HHz Stop 100G & GHz| [Start 1000 & GHz Stop 5000 0 GHz

#Res BH 106 kHz +YEH 308 kHz Sweep 92,8 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 382.4 ms (3001 pts)

Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 &) Frag 2705 MHz -71.53 dEn 1 [65] Freg 2.457 2 GHz -12.94 dEm
2 (&8 Freg 3.148 @ GHz -FE.25 dBm
5GHz-10GHz 10GHz-15GHz

Mkrl 8.940 6 GHz Mkrl 13,925 8 GHz

Ref 1@ dBm #Atten 20 B —67.46 dBm | Ref 10 dBm #Htten 20 dB —64.27 dBm
#Paak #Peak

Log Laog

1 1

dB/ dB/

] ]

-329 -329 .

dBn L dBn [3 )

Lafy “ H LaAy tMTﬂ L
RS s \

Start 5.000 @ GHz Stop 10,000 9 GHz | [Start 10.600 6 GHz Stop 15,600 9 GHz

#Res BH 100 kHz

#UBH 380 kHz

Sweep 478 ms (3001 prs)

#Res BH 100 kHz

#VBH 300 kHz

Sweep 478 ms (3001 prs)

Markar Trace Type
1 &) Frag

i Axig
2.040 8 GHz

finplituda
-E7.4E dEn

Markar Trace Twpa
1 [65] Freg

i Az
13,925 @ GHz

fimplituda
-£4.27 dEm

15GHz-20GHz 20GHz-25GHz

Mkrl 19571 7 GHz Mkrl 23,950 8 GHz

Ref 1@ dBm #Atten 20 B —65.49 dBm | Ref 10 dBm #Htten 20 dB —63.85 dBm
#Paak #Peak

Loa Log

1 1

dB/ dB/

] ]

520 520 .

dBm -~ "~ o - $ dBm ) ) ) " P

Laf Lafy “A?a

s s |

Start 15,000 @ GHz Stop 20,000 9 GHz | [Start 20.600 6 GHz Stop 25,000 0 GHz

#Res BH 100 kHz

Markar Trace Type
1 &) Frag

#UBH 380 kHz
i Axis
19571 7 GHz

Sweep 478 ms (3001 pts) | #Res BH 106 kHz
finplituda Markar Trace Twpa
-EE.49 dEn 1 1y Freg

#VBH 300 kHz
i Az
23,928 @ GHz

Sweep 478 ms (3001 prs)

fimplituda
~E2.05 dBm
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[IEEE802.11n (HT20)]
Channel Low

30MHz-1GHz 1GHz-5GHz
Mikrl 457.4 MHz Mre 3066 7 GHz
Ret 16 dBm #Atten 20 B ~72.16 dBm | Ref 18 <Bm #Htten 20 dB -67.54 dBm
#Peak #Peak
Log Log
i i
dB/ dB/
] ]
-33.0 -33.0
dBn . dBn ltl,
Lafty - " s PRI " w &L r e
Wlos2 W52
Start 308 MHz Stop 1006 0 GHz| (Start 1088 6 GHz Stop 5000 B GHz
#Res BH 100 kHz #UBH 308 kHz Sweep 928 ms (3001 pts) | #Res BH 106 kHz #JBH 300 kHz Sweep 3524 ms (3001 pts)
Marker  Trace Type H Axis Anplitude Marker  Trace Type i Axis Amplitude
1 o Freg 457.4 MHz -72.15 din 1 oL Fraq 2,417 3 BHz -12.96 dEn
2 (48] Freg 3.686 7 GHz ~E7.84 dBm
5GHz-10GHz 10GHz-15GHz
Mkl 7.045 8 GHz Mkrl 14821 7 GHz
Ret 16 dBm #Atten 20 B ~66.66 dBm | Ref 18 B #Htten 20 dB -64.77 dBm
#Peak #Peak
Log Log
i i
dB/ dB/
] ]
33 33 .
dEm ‘? dEm ) o
LaAy ri ~ - ' LaAy ol " s
w52l b 5
Start 5.000 9 GHz Stop 10,000 6 GHz | (Start 10,000 6 GHz Stop 15,000 9 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 &) Frag 7.895 8 GHz -EE.EE dEn 1 [65] Freg 14.821 7 GHz ~E4.77 dEm
15GHz-20GHz 20GHz-25GHz
Mkrl 16,335 3 GHz] Mkrl 24,265 3 GHz]
Ret 16 dBm #Atten 20 B ~66.83 dBm | Ref 18 <Bm #Htten 20 dB -62.89 dBm
#Peak #Peak
Log Log
i i
dB/ dB/
] ]
-33.0 . -33.0 1
i o ol J O | L S S s R RO, PP
LaAy y LaAy T'"J"
1 1 |
Start 15,080 6 GHz Stop 20.000 8 GHz | [Start 20,000 @ GHz Stop 25,080 8 GHz
#Res BH 106 kHz #WEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 100 kHz #\/BH 300 kHz Sweep 478 ms (3001 pts)
Marker Trace Type * Axis fAnplitude Marker Trace Type i Axiz Amplitude
1 5] Freg 16.338 3 GHz -B6.63 dBn 1 (&8} Freg 24.268 3 GHz -62.89 dBm

TUV SUDJ p n Page 28 of 81




Document Number: JPD-TR-21156-0

Japan
Channel Middle
30MHz-1GHz 1GHz-5GHz
i Agilent :
Mkrl 4614 MHZ Mkr2 3126 7 GHz
Ret 1@ dBm #Atten 20 db —78.98 dBm | Ref 18 dBm #htten 20 dB -653.28 dbm
#Paak #Peak
Log Laog
16 16 L
dB/ dB/
0l 0l
agZ £ agB.B
m i m “
2,
LaR o T TR PP oo ] Lo T eewemmpueorr i S
R s |
Start 20,8 HHz Stop 100G & GHz| [Start 1000 & GHz Stop 5000 0 GHz
#Res BH 106 kHz +YEH 308 kHz Sweep 92,8 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 382.4 ms (3001 pts)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 481.4 MHz -70.99 dEn 1 1y Freg 2.444 8 BHz -12.92 dEm
2 1y Freg 3.126 7 GHz -£8.20 dBm
5GHz-10GHz 10GHz-15GHz
Mkrl 7.066 7 GHz Mirl 14076 7 GHZ]
Ret 1@ dBm #Atten 20 db —63.590 dBm | Ref 18 dBm #htten 20 dB -64.84 dbm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-33.49 -33.49 .
dBn 1 dBn " I o
LAY i o % LaAv »
Wl 52 Wl 52
Start 5.000 0 GHz Stop 10,000 0 GHz| [Start 10,000 @ GHz Stop 15,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 7.BEE 7 GHz -£8.50 dEn 1 1y Freg 14.876 7 GHz -64.84 dEn
15GHz-20GHz 20GHz-25GHz
Hirl 15360 6 GHz] Mirl 24.451 7 GGHz]
Ret 1@ dBm #Atten 20 db —69.98 dBm | Ref 18 dBm #htten 20 dB —63.08 dbm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
agZ £ ) agB.B i
il M \d
& . . - " " \ " -~ " " Jhas » -
Lafy Lafy f‘ o
s s |
Start 15,000 0 GHz Stop 20,000 0 GHz | [Start 20,000 @ GHz Stop 25,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 15.200 B GHz -£5.98 dEn 1 1y Freg 24.451 7 GHz -62.00 dEn
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Channel High
30MHz-1GHz 1GHz-5GHz
i Agilent :
Mkrl 740.4 MHZ Mkr  4.068 @ GHz
Ret 1@ dBm #Atten 20 db —71.43 dBm | Ref 18 dBm #htten 20 dB -65.13 dbm
#Paak #Peak
Log Laog
16 16 H
dB/ dB/
0l 0l
-33.8 -33.8
dBn i dBn 1
Lafy —— o 2 Lafy - PHPRYERTIMETRY e 3
Wl 52 Wl 52
Start 20,8 HHz Stop 100G & GHz| [Start 1000 & GHz Stop 5000 0 GHz
#Res BH 106 kHz +YEH 308 kHz Sweep 92,8 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 382.4 ms (3001 pts)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 7484 MHz -71.43 dEn 1 1y Freg 2,054 7 BHz -12.02 dEm
2 1y Freq 4.868 @ GHz -68.13 dBm
5GHz-10GHz 10GHz-15GHz
Mirl 7.713 3 GHz Mirl 14368 3 GHZ]
Ret 1@ dBm #Atten 20 db —653.02 dBm | Ref 18 dBm #htten 20 dB -64.75 dBm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-33.8 -33.8 .
dBn 1 dBn - N o
Lgfy s " Loy " bstatiygnu=
i s2 \ | i 52
Start 5.000 0 GHz Stop 10,000 0 GHz| [Start 10,000 @ GHz Stop 15,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 7.713 3 BHz -£8.82 dEn 1 1y Freg 14.369 3 GHz -64.75 dEm
15GHz-20GHz 20GHz-25GHz
Hkrl 16.568 3 GHz] Mirl 24.570 8 GHZ]
Ret 1@ dBm #Atten 20 db —69.45 dBm | Ref 18 dBm #htten 20 dB -62.79 dBm
#Paak #Peak
Log Laog
16 16
dB/ dB/
0l 0l
-33.8 -33.8 N
dEm dEm o — &
Lafle A ok bt ittt ) W g oAkl s
Wl 52 Wl 52
Start 15,000 0 GHz Stop 20,000 0 GHz | [Start 20,000 @ GHz Stop 25,000 0 GHz
#Res BH 100 kHz +YEH 308 kHz Sweep 478 ms (3001 pts) | #Res BH 106 kHz #YEH 300 kHz Sweep 478 ms (3001 prs)
Markar Trace Type * Az finplituda Markar Trace Twpa i Axis fimplituda
1 o Freg 16.508 3 GHz -ES.45 dEn 1 1y Freg 24.878 0 GHz -62.79 dEm
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4.5 Spurious Emissions - Radiated -

45.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05r02, Section 8.6]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9 kHz to 25 GHz
Test place :  3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H)1.5 m (above 1 GHz)
Antenna distance : 3m
Test receiver setting Below 1 GHz
- Detector . Average (9 kHz-90 kHz, 110 kHz-490 kHz), Quasi-peak
- Bandwidth ;200 Hz, 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto
- Average : RBW=1 MHz, VBW=10 Hz, Span=0 Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff : :
Mode (%) (us) (us) Determined VBW Setting
IEEE802.11b 99.22 1023 8 10Hz (Duty Cycle = 98%)
IEEE802.119g 99.42 1363 8 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.38 1276 8 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is
positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its
plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.
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- Test configuration

Japan

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
45.2 Calculation method
[9 kHz to 150 kHz]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150 kHz to 25 GHz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0 MHz : 74.0 dBuV/m (Peak Limit)
S.A Reading = 49.5 dBuV Cable system loss = 8.4 dB
Result = 49.5 + 8.4 = 45.1 dBuV/m
Margin =74.0 - 45.1 =16.1 dB
453 Limit
Frequency Field strength Distance
[MHZz] [uV/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.
2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition modulation.

TUV SUD Japan Ltd.
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454 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

21-July-2021

24.1 [°C]

62.5 [%]

3m Semi-anechoic chamber

22-July-2021

24.1 [°C]

62.5 [%0]

3m Semi-anechoic chamber

28-July-2021

225 [C]

65.0 [%0]

3m Semi-anechoic chamber

29-July-2021

22.5 ['C]

65.0 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Chiaki Kanno

Japan

Chiaki Kanno

Chiaki Kanno

Chiaki Kanno
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45.4.1 Transmission mode

[11b]
Channel Low

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno )
Model No. : EB1090 Temp,Hum : 24.5[°C] 69.3[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11b_Tx_ch:Low Note2 g
[dB(  V/m)]
60 — , . —_— e i
L ' H P01 1 ) H | \ - FCC Part lLa .\ubpdkrm
L 1 1 I T 1 | 1 1 I T ————  Limit(QP)
C o | | i1 1 4 1] <11.MHz11b.Tx Low
- | | [ | | | | [ — Peak level(H.PK)
0 ed »
s o i | o Peak level(V,PK)
- 1 1 1 1 1 1 1 s i 1 1 1 i i
- 1 1 | 1 1 1 1 I | 1 1 | 1 1 1
B | I o T T | | [ [ T |
40 T . : —
- | | [ T 1 | 1 1 [ T
- 1 1 1 1 1 1 1 | 1 1 | 1 1 1
- | 1 | 1 | 1 1 1) 1 1 | 1 1 1
- C 1 1 [ T | | 1 1 [ T
30 I e I i — T
- o | 1 I T | | | 1 1 I T
- | 1 | 1 | 1 1 [ 1 1 | 1 1 1
- 1 1 1 1 1 1 1 | 1 1 | 1 1
B | | [ T | | 1 1 (T I
20 —T—T—TTT T T g
I~ 1 1 | | 1 1 1 | 1 1 1
1 1 | 1 1 1 | 1 1 1 1 1
| 1 [ T | 1 [ T |
1 | 1 1 1 1 | 1 1 1
10 . 1
I~ | 1 | 1 1 | 1 1 1
™~ I 1 1 1 I 1 1 ] 1 1 I 1 1 1
- 1 1 [ T | | | 1 1 [ T |
- | 1 | 1 | 1 1 ) 1 1 | 1 1 1
0 1 1 T R N | 1 1 1 1 T R N |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.T Height Angle Remark
[MHz] [(dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Low

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1090 Temp,Hum,Atm : 24.1[°C] 62.5[%]
Serial No. :N/A Notel : X axis_Close
Test mode : 11b_Tx_ch:Low Note2 3
[dB( g V/m)]
120 T T T T T T — on T o
= 1 1 | | 1 1 [ {FCC C_GHz_3m
110 E ! ! ! ! ! I — Limit(PK)
= | 1 1 1 | | [ —— — Limit(AV)
E ! ! ! ! ! ! ! <01_GHz_11b_Tx_Low>
100 E - -41D_1 X
E i i i 0 Peak level(H,PK)
90 E : : : : : : : : Peak level(V,PK)
F | | | | 1 [ [ Emission level(H,PK)
80 E r : : r r — Emission level(H,AV)
= L 1 1 1 L L1
- - 1 1 1 | 1 1 1 |
0 | T T T T T T T T
- E | 1 [ I 1 1 [
Powf | — _——
— o oesisl N (Y —
-n E I | i |
OU 1 1 1 ]
e | [ | I 1 [
10 F l T ? T
= 1 | | ] 1 1 [
o | ]
b 1 1 1 | 1 1 1 |
20 E i i i i
E I 1 1 1 I 1 [
10 E i i i T
- | 1 1 1 1 1 1 1
0E ] 1 1 | ] 1 T
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading (5 4 l.i:it Limit Margin Margin Height Angle Remark
PK AV PK v PK AV PK J
MHz) (dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] LdB] [dB] .cm) C ]
1 4824.000 H 49.3 3.7 10.6 5. 3 74.0 54.0 14.1 7.7 128.0 151.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel Middle

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno )
Model No. : EB1090 Temp,Hum : 24.5[°C] 69.3[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11b_Tx_ch:Mid Note2 :
[dB(x V/m)]
60 T T —T T T T T T —T T Gy & "
L . i HEHEE . . H H - <{FCC Part15 subpartC >
L I I [ T I l | | [ T B ——  Limit(QP)
C A R A T | | L0101 <12.MHz11b.TxMid
= 1 | [ | | | | | [ —————  Peak level(H.PK)
0 ea '
gl * o1 i i R Peak level(V,PK)
- 1 1 1 1 1 ] 1 + ! + Il i 1 1
- I I 1 1 I | | 1 1 I 1 1 I 1
N l l [ T l | | [ I B
40 e A I : T
- l l [ | | l | | [ T B
' 1 1 1 1 1 1 1 1 1 | 1 1 I 1
- 1 1 1 1 1 1 1 1 ] I 1 1 I 1
2 oF 1 R
7‘: 30 1 ] 1 1 ] ] ] ] ] ] [ 1 ] 1
- - l 1 [ | | | | | [ T B
- | | 1 1 I I I I I I | | I 1
- 1 1 1 1 1 1 I 1 I | 1 1 I
L 1 l [ | | I | | [
20 f—t———+— : o
1 1 1 1 1 I 1 1 I I 1
1 1 1 1 1 | 1 1 1 1 I 1
l l [ I | | ] [ R |
1 1 1 1 1 | 1 1 I 1
10 ; i e R
[~ | I | I I I I I 1
™ 1 1 1 1 1 | | 1 | | 1 1 | 1
- | 1 [ I | | | | | [ T B
- | 1 1 1 1 1 1 1 | | 1 1 | 1
0 I 1 [ N B | 1 1 1 1 TR N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) T Height Angle Remark
[MHz] [dB(1/m)] [cm] =

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Middle

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno .
Model No. : EB1090 Temp,Hum,Atm : 24.1[°C] 62.5[%]
Serial No. :N/A Notel : X axis_Close
Test mode : 11b_Tx_ch:Middle Note2 .
[dB(u V/m)]
120 T T T T T T — e
= 1 i 1 i 1 1 T {FCC C_GHz_3m
c | | | | | | [ —_— PK)
110 T T T T T T — - -
= | | | | | | o —— — Limit(AV)
- ! ! ! J ! : i1 <02_GHz_11b_Tx Mid>
100 | - -t ST A i
E i i i A ————  Peak level(H,PK)
90 F : T : : : — Peak level(V,PK)
= I I I I i [ Emission level(H,PK)
80 E : ; : . : —— Emission level(H,AV)
E 1 1 1 1 ] ] L1
70 E l l ? ——
= E [ | [ | l 1 [
gz 60F i : !‘ -~ Ey‘ —
— e L S—- —_—La=al =
~ - | 1 | 1
50 M T T T
e [ I 1 1 1 [
10 F 1 T } M
C 1 | 1 I 1 1 1 1
% E | T
e 1 | 1 | 1 1 1 1
20 E i i i R e
- 1 | 1 | 1 1 1 1
10 E i i i R B
E 1 1 1 1 | | 1 1
= 1 1 1 1 1 T
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PR AV PK AV PK AV
(MHz ) [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] LdB] [dB) Lcm) Ll
1 4874000 H 49.8 36.1 10.7 60.5 46.8 74.0 54.0 13.5 .2 138.0 169.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel High

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno A
Model No. : EB1090 Temp,Hum : 24.5[°C] 69.3[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11b_Tx_ch:High Note2 :
[dB( 1V, m)]
Sl R T N T ; T T 1 1 1 1| <FCCPartl5 subpartC)
AR : P e Limi@e)
1 1 1 1 1 1 | 1 1 1 1 1 1 1 - - - - 5
=0 E ! ! i1 11 ! ! ! ) L — Peak level(H,PK)
w1 R i i R Peak level(V,PK)
- 1 1 1 1 1 1 | 1 + + + 1 + +
- 1 1 1 1 1 1 | 1 1 1 1 1 1 1
B 1 1 [T T 1 1 1 [ T
0 f—+——+1% : —
- 1 1 [ T | 1 1 1 [ T
- 1 1 1 1 1 1 | 1 1 1 1 1 1 1
- 1 1 1 1 1 1 | 1 1 1 1 1 1 1
- C 1 1 [ T | 1 1 1 [ T I
z 30 — 1 ] I — T
- - l | [ T l 1 1 | [ T
- 1 1 I 1 | I | 1 1 1 I 1 | I
- 1 1 1 1 1 1 1 1 1 1 1 1 1
NN : L
20 T T | I — T T T
- 1 1 1 1 1 1 | 1 1 1 1
- 1 1 I 1 | | 1 1 1 | |
1 1 [ T 1 1 [ R
| 1 1 1 1 1 1 1 1 1 1
10 [ B B
1 1 1 1 1 1 1
1 1 1 1 1 1 1
1 1 1 [ T
1 1 1 1 1 1 1
0 1 1 1 T R |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHZz]

Final Result

No. Frequency (P) I Height Angle Remark
[MHz] [dB(1/m)] [cm] k'

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel High

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno :
Model No. : EB1090 Temp,Hum,Atm : 24.1[C] 62.5[%]
Serial No. : N/A Notel : X axis_Close
Test mode : 11b_Tx_ch:High Note2 :
[dB( 2 V/m)]
120 T T T T T T —T Sl ir St &
E | 1 | 1 1 | o <FCC C_GHz_3m
1o ! S SN N N —— Limit(PK)
- 1 1 1 1 1 1 [ —— — Limit(AV)
= ! ! ! ! ! I S— <03_GHz_11b_Tx_High
100 [ - o i
E i i i o ———— Peak level(H,PK)
90 F T " ; : ! . — Peak level(V,PK)
- 1 1 | 1 | [ Emission level(H,PK)
80 E I l I —T—T—T—T Emission level(H,AV)
= 1 1 I 1 1 L1
70 E T T T —— T
- = 1 l l l 1 I [
> n | | | ! | | | |
y 9F ' powr— o R
—_ i — = —1L L |
- e 1 1 1 1
50 M T T T
I 1 | 1 i | [
40 T T T B e e
e 1 1 1 1 1 | 1 1
% F : —
= | 1 I | 1 ] | I
20 : ——————
= 1 1 1 1 1 | | 1
10 E i i i R
E | 1 1 1 1 1 1 1
= 1 1 1 1 1 TR
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Fregquency (P) Reading Reading et Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
(MHz ] [dB(uV)] [dB(uV)] [dBQ/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] Lcm) [ 1]
1 4924.000 H 49.7 36.3 10.7 60. 4 47.0 74.0 54.0 13.6 7.0 100.0 185.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[119]
Channel Low

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno A
Model No. : EB1090 l'emp,Hum : 22.5[°C] 65.0[%]
Serial No. : N/A Notel : X axis_Close
Test mode : WLAN_11g Tx_ch:Low Note2 :
[dB( z V/m)]
60 e —— " . —— T P
- : ] 1 1 [ | I : 1 | : " FCC Part IlD ,\prd;I)L
- | I T | 1 1 1 | [ —— Limit(QP
r i E E E i E i i E E i E i E r <14.MHz11g Tx Low>
50 — Peak level(H,PK)
ald R i i o0 Peak level(V,PK)
- 1 | 1 1 1 1 1 I I 1 : I 1 L
- 1 | i I 1 1 1 1 | | I ] 1 1
B 1 | o T T 1 l 1 I T |
40 R B R R ] : e
- I | I T | 1 1 | | I T
- 1 1 1 1 1 1 1 1 1 1 I I 1 1
- 1 I ] ] 1 1 1 1 | 1 | I 1 1
- L I I [ T | 1 1 | | [ T |
2 30 —— 1 l I ——T—TT1
| B l | I T | 1 1 | | I T |
- 1 I 1 1 1 1 1 1 1 I 1 I 1 1
- 1 ] ] | 1 1 1 1 | 1 | I |
L I | I T | 1 1 | 1 [
:0 | | | | 1 1 1 1 | | |
L R ' 1 1 il
- 1 1 1 | 1 1 1 1 I 1 1
l | I T | 1 ] [ T |
I 1 | 1 1 1 I I 1 1
10 i i e
- 1 ] 1 1 1 ] I I I 1 {]
- 1 | | | 1 1 1 1 | 1 | | 1 1
- l | I T 1 | l | I T |
- | I | I 1 1 1 1 I | I | 1 1
0 | 1 T S B 1 I | I [ R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] [° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[119]
Channel Low
ABOVE 1GHz

Company name
EUT

: KYOCERA Corporation
: Mobile Phone

: EB1090

s N7/

A

: 11g Tx_ch:Low

Standard
Operator
I'emp,Hum,Atm
Notel

Note2

: FCC Part.15 subpart C
: C.Kanno

: 24.1[C] 62.5[%]

: X axis_Close

Peak level(H,PK)
Peak level(V,PK)

Emission level(H,PK)

Emission level(H,AV)

L ILALLLE L LN LA LR LLALE LR

c’
k
|

LRARE LALENLRLRN RRARELLR

|
|
T
1
!
T
1
!
|
1
!
|
1

1

1000.000

2000.000 5000.000

Frequency

10000.000

18000.000
[MHz]

Final Result

No. Frequency (P) Reading

(MHz)
1 4824000 H

Note:

ldB(uv)]

Reading cf Result
AV PK
[dB(uV)] Ld

35.9

49.

)] [dB(uV/m)]
74.0

Limit
PK AV

Limit

(dB(uV/m)]
54.0

Margin Margin Height Angle Remark
K AV

(dB]  [dB] [em

14.0 7.5 1220 202.0

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[119]
Channel Middle

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
UT : Mobile Phone Operator : C.Kanno
Model No. : EB1090 Temp,Hum : 22.5[°C] 65.0[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11g Tx_ch:Mid Note2 .

[dB(p V/m)]

a8 Lo ' 1 T <FCC Part15 subpa;'tC ‘
- I I I I I I I I I I I I I I —_— LiIlliIlQ )
C S N I ; LV 0 v <15.MHz11g Tx Mid>
- | | | | | | | | | | | | | | — Peak levell.il Pl’\]
0 PK,
L i A i i | . Peak level(V,PK)
- 1 1 1 1 1 1 1 1 4 1 4 i i 1
- 1 1 1 1 1 | 1 I 1 ) I ] | 1 1
| 1 | 1 1 ] T T ] I | I | ] |
40 : — : : : —
™~ 1 | 1 1 | I ] | | I I I 1 |
- 1 1 1 1 1 | 1 1 1 I | | 1 1
-~ 1 1 1 1 1 | 1 1 1 | ] 1 1 1
= | I I I I I ] I I I I I I I I
z 30 I ——— ] ] i —
- ~ 1 I 1 I I I I I I I I I I I
- 1 1 1 1 1 I 1 1 (] I 1 1 1 1
- 1 1 1 1 1 1 1 1 ] I | | 1
L I I I I I I I I I I I I
20 T — T I I I —
- 1 1 1 1 1 I 1 1 1 1 1
1 1 1 1 1 ] 1 ] | 1 1
I I I I I I I I I I I I
J 1 1 1 1 I I 1 1 1 1
10 i i R R e
- 1 1 1 1 1 I 1 1 1 1
> 1 1 1 1 1 I 1 1 ] I ] | 1 1
- I I I I I I I I I I I I I I
= 1 1 1 1 1 | 1 1 [ 1 1 1 1 1
U 1 1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) ¢t Height Angle Remark
[MHz] [dB(1/m)] [cm] ° 1]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[119]
Channel Middle

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno i
Model No. : EB1090 Temp,Hum,Atm : 24.1[C] 62.5[%]
Serial No. :N/A Notel : X axis_Close
Test mode : 11g_ Tx_ch:Middle Note2 .
[dB( z V/m)]
120 T T T T T —T ik e i e
= H N H H H h HE {FCC C_GHz_3m
= ! ! ! ! ! U — Limit(PK)
e : : I T T T — — Limit(V)
E L ! : : ! 11 <05_GHz_11g Tx Mid>
100 E - 181X ; ;
E i i i Lo 0 ————  Peak level(H,PK)
90 F { : . : : —— Peak level(V,PK)
E I I i i I [ Emission level(H,PK)
80 E T : - - r —— Emission level(H,AV)
e 1 1 1 1 1 L1
- el 1 | 1 1 1 1 | 1
‘U - T T T T T T T T
= E 1 I [ 1 1 [
? ef : R
— e oot U [ o
- - | 1 1 1
50 M T T T
= 1 I 1 1 [
40 E T T T 11
wd 1 | 1 1 1 1 1 1
30 E 1 T I T
= 1 I 1 1 | 1 1 1
20 F : —
wed 1 ] 1 1 1 1 1 1
10 E i i i e R B
= 1 1 1 1 ] 1 1 1
ok 1 | 1 1 1 [
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Fregquency (P) Reading Reading et Result Result Limit Limit Margin Margin Height Angle Remark
PK AV K AV PK AV 3 \
[Miz) [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] ]
1 4874.000 H 49.6 36.1 10.7 60. 3 46.8 74.( 54.0 13.7 7.2 1350 188.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11g]
Channel High

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno )
Model No. : EB1090 Temp,Hum : 22.5[7C] 65.0[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11g_Tx_ch:High Note2 -
[dB( 2 V/m)]
60 r ———T— . r " — s .
L Y i R M | \ H T <{FCC Part15 subpartC
L 1 l [ T l 1 1 1 [ T ————  Limit(QP)
C A R A | I {01 1 1 1 af] <16MHz1lg Tx High
- 1 | [ | 1 | | [ —— Peak level(H.PK)
0 ed ’
il 1 i i - Peak level(V,PK)
- 1 1 1 1 1 1 [ | i i s 4 1 1 1
- 1 1 1 | 1 1 | I 1 1 1 | 1 | I
B l l [ T l l l [ T
40 T T T B
o I l [ T I | l [ | [ T
- 1 1 1 I 1 1 1 1 1 1 1 1 | 1
- 1 1 1 | 1 1 1 1 1 1 ] 1 I 1
- B l l [ T l I 1 | [ T
g 30 — : ] T
= o l l [ T I I 1 I [ [ R
- | | 1 I 1 1 | 1 1 1 I I I |
- 1 1 1 | 1 1 | 1 1 1 | 1 |
AN EEEE L ¢ b
20 T T T T 1 T T T T
™ 1 1 1 | 1 1 | 1 1 | |
- | ] 1 I 1 1 1 I 1
l l [ T | 1 o
1 1 1 ] 1 1 1 | 1
10 i —
1 I 1
1 I I
1 [
1 I 1
0 ] [
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) e. f Height Angle Remark
[MHz] [dB(1/m)] [cm] * ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

[11g]
Channel High

ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno .
Model No. : EB1090 Temp,Hum,Atm : 24.1[C] 62.5[%]
Serial No. :N/A Notel : X axis_Close
Test mode : 11g_ Tx_ch:High Note2 -
[dB( 2 V/m)]
- : : : — T T 1 7 <FCC C.GHz.3m
- ! ! ! ! ! L | Limit(PK)
0 T T T T T T g -
5 o | 1 | | | | o —— — Limit(AV)
B 1 | 1 | 1 (| <06 CH:- - RN
100 E + 06_GHz_11g Tx_High y
B i Lo i o1 ————  Peak level(H,PK)
90 E I L 1 T i - Peak level(V,PK)
- 1 I 1 | 1 | o Emission level(H,PK)
80 F T ; : . : — Emission level(H,AV)
= 1 1 1 1 1 -
- I~ 1 | 1 | 1 | 1 1
70 |E T T T T T T T T
- = l | [ | 1 [
- F 4
§ OF : uuﬁumdsgaﬁi —
— N — ] -l
. F | | |
50 M T T T
[ 1 I 1 i [
10 E T T T —T— T
= 1 | 1 1 1 1 1 1
30 E T T T T
- 1 I 1 I 1 | 1 1
20 F : e
= 1 I 1 I 1 I 1 |
10 E i i i [ S e
F 1 1 1 1 1 | 1 1
= 1 1 1 1 1 L1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Fregquency (P) Reading Reading (% o Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
(MHz ] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] Lem) [* ]
1 4924.000 H 49.6 36.5 10.7 60. 3 47.2 74.0 54.0 13.7 6.8 100.0 250.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

[11n(HT20)]
Channel Low
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno )
Model No. : EB1090 Temp,Hum : 22.5[°C] 65.0[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11n(HT20)_Tx_ch:Low Note2 :
[dB(z V/m)]
60 T T — T T T T T —T T e ’
- | H ] 1 1 \ | HEH {FCC Part15 subpartC >
B 1 | [ T | 1 1 l 1 [ ————  Limit(QP)
C A A R A I | i1 1 1 1 1] <17.MHz1lnTxLow
- 1 | [ | | 1 | 1 [ Peak level(H.PK)
0 ea "
L o i i - Peak level(V,PK)
- 1 I 1 1 1 I 1 1 + 1 + 1 + 1
- 1 I 1 1 1 | 1 I 1 1 1 1 1 1 |
B 1 | Voo T T 1 l 1 [
40 e e e : : .
- 1 | [ T | 1 1 1 1 [
- 1 1 1 1 1 | 1 1 1 1 1 1 1 1
- 1 ! 1 1 1 | 1 1 1 1 1 1 1 1
- L 1 | [ | 1 1 l 1 [
P owp——tt T
- - 1 | [ T | 1 1 l 1 [
- 1 I 1 1 1 | 1 1 1 1 1 1 1 |
- 1 | 1 1 1 | 1 1 1 1 1 1 1
C R N A | | R
20 T T T T T T T T T
'_ 1 | 1 1 1 1 1 1 1 1 1
- 1 I 1 1 1 I 1 1 1 1
1 | [ T | | 1 [
| 1 1 1 | 1 1 1 1 1
10 ' | T
- 1 | 1 1 1 1 1 1 1 |
- 1 | 1 1 1 ] 1 1 ] 1 ] | | 1
- 1 | [ | 1 1 1 1 [ T
- 1 ! 1 1 1 1 1 1 1 1 1 1 1 1
0 1 1 T R | I 1 I 1 T R |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.T Height Angle Remark
[MHz] (dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

[11n(HT20)]
Channel Low
ABOVE 1GHz

: KYOCERA Corporation
: Mobile Phone

: EB1090

:N/A

Company name
EUT

Model No.
Serial No.

Standard
Operator
Temp,Hum,Atm
Notel

: FCC Part.15 subpart C
: C.Kanno

: 24.1[C] 62.5[%]

: X axis_Close

Test mode ¢ -1 In(HT20)_Tx_ch:Low Note2
[dB( 2 V/m)]
120 T T T T T T —
- ] 1 | | 1 | | |
110 E ! ! ! ——
e 1 1 1 1 1 ] 1 1 i
- [ ! ! ! ! J ! <07_GHz_11n(HT20)_Tx_Low>
100 E i E _I'x Lov
E i i i . ———— Peak level(H,PK)
90 E . ] : . N Peak level(V,PK)
= I | I I [ [ Emission level(H,PK)
80 E : r r r : — Emission level(H,AV)
= 1 1 1 1 1 L1
- - 1 1 1 1 1 1 1 1
0 F T T T T T T T T
z : R
3 60 T T T T
— e ey —_— s —
P - 1 1 1
a0 M T T T
C 1 l I 1 1 [
10 E I I T T
= | 1 | 1 1 1 1 ]
0 £ : T
= | 1 I | 1 1 1 1
20 F i i i I
= 1 1 1 1 1 1 1 1
10 i i i B
- | 1 | | 1 | | |
= 1 1 1 1 1 TR
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz) (dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] 1
1 4824000 H 49.3 35.9 10.6 59.9 46.5 74.0 54.0 14.1 7.5 141.0 173.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

[11n(HT20)]
Channel Middle
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno .
Model No. : EB1090 Temp,Hum : 22.5[7C] 65.0[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11n(HT20)_Tx_ch:Mid Note2 ¥
[dB( x V/m)]
AN : R E R i -y
= ! ! TR imit(QP
C R T R A | | i1 1 4 1 oa[] <18MHz1lnTxMid
- | i [ I | ! ! ! LI I | — Peak level(H,PK)
0 ca yTqs: SR
=L I i i - Peak level(V,PK)
- | 1 | 1 | 1 1 4 4 1 i 1 1 I
- I ] | 1 ] | | 1 | 1 1 | ] |
B | I o T T l I 1 [ T |
40 e e T T —
- | l [ l l l 1 [ |
- | 1 ] 1 | 1 1 1 1 1 1 1 1 I
- | | | 1 | 1 | | | 1 | I | |
- N | I [ 1 1 1 1 [ T |
Pow : —
= - ] 1 [ l 1 l 1 [ T |
- I 1 I 1 I 1 1 1 1 1 1 | 1 |
- | 1 ] 1 | 1 1 1 1 1 1 1 1
RN R : -
20
- A i i I il
o I 1 1 1 I 1 1 ] 1 1 I
L | 1 [ 1 1 [ T |
| 1 | 1 | 1 1 1 1 1 |
10 ‘ i i
o I I I 1 1 1 1 1 1 |
o | | | 1 | 1 ] ] ] 1 1 ] ] |
- | 1 [ l l 1 1 [ T |
- I 1 1 1 | 1 1 1 1 1 1 1 1 I
0 I I L1 1 1 1 I T R R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) .t Height Angle Remark
[MHz] [dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

[11n(HT20)]
Channel Middle
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno .
Model No. - EB1090 Temp,Hum,Atm : 24.1[°C] 62.5[%]
Serial No. :N/A Notel : X axis_Close
Test mode : 1In(HT20)_Tx_ch:Middle Note2 -
[dB(  V/m)]
9 E ; ; : =1 ¢<FCC C_GHz.3m
1o i N S T Limit(PK)
- 1 1 1 1 | 1 o —— — Limit(AV)
- ! ! ! ! ! e, <08_GHz_11n(HT20)_TxMid
100 E - . -+ X
c i i i i A ————  Peak level(H,PK)
90 F : . : ' - U - Peak level(V,PK)
E I I I l 1 I [ Emission level(H,PK)
80 F ; : : —— Emission level(H,AV)
o 1 1 1 | 1 L1
70 F : : : ———T—
= E I I 1 I l [ [
2 eof : R
— r — pcsuir] I [ —
- - | 1 |
50 M‘J T T T
= I I l l 1 [
40 E T T T —T— T
= | | 1 1 1 1 | 1
% F : —
= I ! 1 1 1 1 I 1
2 F : s
= I I 1 1 1 1 I 1
10 £ i i i I R
= | | | | 1 1 1 1
o E 1 1 1 1 1 [
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] cm) £
1 H 49.4 36.1 10.7 60.1 46.8 74.0 54.0 13.9 2 135.0 192.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

[11n(HT20)]
Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno .
Model No. : EB1090 Temp,Hum : 22.5[C] 65.0[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_11n(HT20)_Tx_ch:High Note2 -
[dB(  V/m)]
60 T T —TT T T T T —T—T S B i e .
L ! : Lo ! ' ' H P <FCC }ar‘.ll? subpa}ﬂt
o ! ! ! ! — Limit(QP)
C R A I | i1 1 1 1 1] <19MHz1ln Tx High
. I | | I | I I | | | | | | | ——  Peak level(H,PK)
0 ea 1
ol S R A O Peak levelV.PK)
: 1 I 1 1 I 1 1 1 I 1 1 I 1 1
B 1 | T T 1 | 1 [
40 e e R : : 1
- 1 | [ I 1 | 1 [
- 1 | | 1 I 1 1 | I | | | | 1
- 1 I I 1 I 1 1 1 I 1 1 I 1 1
— C 1 | [ 1 | | l [
z 30 e I T I e
= - 1 I [ T | l 1 | I [
- 1 ] I 1 | 1 1 I I 1 1 I 1 1
- 1 I I 1 I 1 1 I I 1 1 I 1
L 1 | [ 1 1 | 1 L gl
:U 1 | | 1 | 1 1 | | 1 |
- ; ' ™ il
1 ] I 1 ] 1 | 1 I 1 1
l | [ | 1 [
I | 1 I 1 1 1 I 1 1
10 i T R e R
- 1 I I I 1 ] I | 1
P 1 | | 1 I 1 1 1 | 1 ] | ] 1
I 1 I [ 1 | | I [
- 1 | I 1 I 1 1 I I 1 1 I 1 1
0 I 1 T R B I 1 1 I T R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.t Height Angle Remark
[MHz] [dB(1/m)] [cm] 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

[11n(HT20)]
Channel High
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : C.Kanno i
Model No. : EB1090 Temp,Hum,Atm : 24.1[°C] 62.5[%]
Serial No. :N/A Notel : X axis_Close
Test mode : 11n(HT20)_Tx_ch:High Note2 .
[dB( 2 V/m)]
120 ¢ T T T T T T — S N P e
= \ | | | \ | . {FCC C_GHz_3m
E ! ! ! ! ! ! ! — Limit(PK)
110 T T T T T T L e
o 1 I | l l ! [ —— — Limit(AV)
= ! ! ! ! ) ! <09_GHz_11n(HT20)_Tx_High>
100 | i i _I'x_Hig
E i T i R ———— Peak level(H,PK)
90 F - T r T ] y - Peak level(V,PK)
2 | 1 I 1 1 [ ‘mi 1 level(H,PK)
80 F T : T ; . A on level(H,AV)
E 1 1 1 | 1 1 L1
70 F : I l —
- 3 1 1 | ! 1 1 o
z 60 F i I !!' ; PI —— g
— = e ponl ESPRE] 1559 —
- - | | 1
50 T T T T
e 1 | | | I [
10 F T T I T
- 1 I I 1 1 1 1 1
3 £ : ——
= 1 1 I 1 1 1 1 1
20 F i i i T B
- 1 1 | 1 1 ] 1 1
10 £ i i i R
= 1 1 I 1 1 1 1 1
o E 1 1 1 1 1 1 L1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PR AV PK AV PK J
(Miiz) [dB(uV)] [dB(uV)] [dB(1/m)] V/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] (dB) [cm] ]
1 4924.000 H 50.0 36. 4 0.7 0.7 47.1 74.0 54.0 13.3 6.9 1520 202.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

4.5.4.2 Receive mode

Channel Low
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
U : Mobile Phone Operator : C.Kanno -
Model No. : EB1090 Temp,Hum 5[°C] 65.0[%]
Serial No. : N/A Notel : X axis_Close
Test mode : WLAN_Rx_ch:Low Note2 -
[dB(z V/m)]
60 T T — T T T T T —TT ST = o "
L H H : R H H : ' ' : : H <FCC l»artlLo 5uhpa}rt( >
L 1 1 [ 1 1 I 1 1 imit(QP)
C R R T | | 1 1 4 4] <20.MHz11b_Rx Low>
5 ) ) I - ) ! ] ! I - Peak level(H,PK)
L R i | i1 1 1 1 1|| ——— Peaklevel(V,PK)
= 1 1 | | 1 1 1 1 i 1 1 1 1 "
- 1 1 I 1 1 | 1 I 1 1 | 1 1 1 1
L 1 1 [ T I 1 l [ T |
40 S : I e
- 1 1 [ 1 1 1 I [ T |
- 1 1 | | 1 1 1 1 1 | 1 1 1 1
- 1 1 I 1 1 1 1 1 1 1 1 1 1 1
- L l 1 [ 1 1 1 I [ T |
z 30 T I I — T
| - 1 1 [ 1 1 1 I [ T |
o 1 1 | | 1 | 1 1 1 | 1 1 1 1
- 1 1 | 1 1 1 1 1 1 ] 1 1 1
SRR : R
20
L I ' | 1Ak il
- 1 1 | ] 1 1 1 1 1 1
1 1 [ | 1 [ T |
1 | ] 1 1 | 1 1 1 1
10 i : ' i 1
r 1 1 | 1 1 1 ] 1 1 1 1
= 1 1 | 1 1 1 1 1 1 | 1 1 | 1
- 1 1 [ I 1 1 1 I I T |
- 1 1 I 1 1 1 1 1 1 1 1 1 1 1
0 1 1 [ R 1 1 I 1 T
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) o1 Height Angle Remark
[MHz] [dB(1/m)] [cm] * ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

Channel Middle

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno .
Model No. : EB1090 Temp,Hum : 22.5[°C] 65.0[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_Rx_ch:Mid Note2 -
[dB( x V/m)]
60 T T e e T T T T —T PP Bt I B seihasht®
L H ! P ! ! ! ! P FCC Pdr.ll? bprd:1L
o ! ! ! ! ! = imit(QP)
r TR | | i1 1 1 041 <21.MHz11b_RxMid>
" | | [ | 1 | | [ —— Peak level(H.PK)
0 ca oS 4
I —
: I 1 I 1 I 1 1 1 1 1 1 1 1 I
K | 1 T T l l 1 [ T |
40 S e e : I —— 1
- | I [ I i i I [ |
- | 1 | 1 | 1 1 1 1 1 1 1 1 |
- | 1 1 1 | 1 1 1 1 1 1 | 1 |
- N ] | [ 1 l l 1 [ T |
z 30 — T i I — T
| - I | [ I l 1 l 1 [ |
- | 1 | 1 | 1 1 1 1 1 1 1 1 |
= | 1 ] 1 ] 1 1 1 1 1 1 1 1
L | l [ I l l I [
o : —
I 1 1 1 I 1 1 1 1 1 I
| 1 ] 1 | 1 1 1 1 1 I
| I [ | 1 [ T |
1 | 1 | 1 1 1 1 1 |
10 i 1
™ | 1 1 1 1 1 1 1 |
- I 1 I 1 I 1 1 1 1 1 1 1 1 I
= ] 1 [ l l l 1 [ T |
- I 1 1 1 I 1 1 1 1 1 1 1 1 |
0 | | [ S 1 1 1 ] T R R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) e T Height Angle Remark
[MHz] [dB(1/m)] [cm] oy

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-21156-0

Channel High

BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : C.Kanno )
Model No. : EB1090 Temp,Hum : 22.5[°C] 65.0[%]
Serial No. :N/A Notel : X axis_Close
Test mode : WLAN_Rx_ch:High Note2 .
[dB(p V/m)]
T T T T ] Secmisame
L 1 | 1 — Limit(QP)
C A | | i1 1 1 1 1] <22MHz11b_RxHigh
N | | [ B | | ! ! ! [ — Peak level(H,PK)
al o i i A Peak level(V,PK)
- 1 1 1 1 1 1 1 4 Il Il I I Il 4
- 1 1 | 1 1 1 | 1 | 1 1 1 | 1
B | ] T T I | I [
of——++ 1l : e
- 1 ] [ T ] ] | 1 [
- 1 | | 1 1 1 | | | 1 | | | 1
- 1 1 | 1 1 1 1 1 1 1 1 1 | 1
— R 1 l [ I | I l | I [
30 1 I I — T
- - 1 ] [ T l ] ] I [
- 1 1 | 1 1 1 1 1 1 1 1 1 1 1
- 1 | | 1 1 1 | | | 1 | | | L
L 1 | [ T | | | 1 [
1 | | 1 1 | | | | | |
T T | I — T T T T
1 | | 1 1 1 | |
1 | | 1 1 ] |
| | [ T | |
1 I 1 1 1

| 1

1 1 | 1

1 [

1 1 1 1 1

10 . T B B B

- 1 1 1 1 | 1 1 1 | 1

o 1 | | 1 1 1 | | | 1 | 1 | 1

- 1 ] [ ] | i 1 [

- 1 | | 1 1 1 | 1 | 1 1 I | 1

0 1 1 [ R 1 1 1 1 T R |
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) o Height Angle Remark
[MHz] [dB(1/m)] [cm] [* ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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